






-42- Model G1140 G1531 (Mfd. Since 08/14) 

Figure 62. G1531 motor wiring (prewired 220V). Figure 63. G1531 capacitor.

G1531 Wiring Diagram

220V
MOTOR 

Start
Capacitor
400MFD
125VAC

GroundGround

110V
MOTOR 

Start
Capacitor
400MFD
125VAC

Hot

Hot

Ground

6-15 Plug
(As Recommended)

220
VAC

G

Neutral

Hot

Ground

110 VAC220 VAC
5-20 Plug

(As Recommended)

PADDLE SWITCH
(Viewed From Behind)

G

WARNING!
SHOCK HAZARD!
Disconnect power 
before working on 
wiring.

The motor wiring shown here is 
current at the time of printing, but it 
may not match your machine. 
Always use the wiring diagram 
inside the motor junction box.



Model G1140 G1531 (Mfd. Since 08/14) -43-

G1140 Parts Breakdown

SECTION 8: PARTS

1

16

19 18

22

25
4

27

32

727480

17

97

69V2

71

73
74

41 42

17A

23

26
38

39

29

30
35A

24
76

6

7

75V2

95

8

5
78

100

47

48

79
88

92

51
68
67

53 55

103
63

60

76

76

56

52

52
58

78

50

78

81

50

63
10349A

49

46A

44A
45

99

89 90

36

83

93

5
28

40

43 33

3

4

2

52

62

17

63

59
61

35A

64

66
65

9

10

11

13

12V2

8476
24

23

11-3

11-2

11-1

87

78

102
101

98V2

97

52

14
15

20A21

20C
20D

20E
20B

71-2

71-1
71-3

71-4

71-5 71-6

71-8

71-7

71-9

104

105

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.



-44- Model G1140 G1531 (Mfd. Since 08/14) 

G1140 Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P1140001 PLATEN 50 P1140050 SET SCREW 5/16-18 X 1
2 P1140002 PLATEN COVER 51 P1140051 TABLE SUPPORT BRACKET
3 P1140003 HEX BOLT 3/8-16 X 1-1/2 52 P1140052 SWIVEL LOCK HANDLE 3/8"-16 X 1-1/4"
4 P1140004 LOCK WASHER 3/8 53 P1140053 TABLE ELEVATION LEADSCREW
5 P1140005 CAP SCREW 3/8-16 X 1 55 P1140055 HEX BOLT 5/16-18 X 3/4
6 P1140006 DRIVE ROLLER 56 P1140056 HAND WHEEL
7 P1140007 HEX NUT 5/8-18 58 P1140058 SPLIT CASTING
8 P1140008 LOCK WASHER 5/8 59 P1140059 HEX BOLT 3/8-16 X 1
9 P1140009 EXT RETAINING RING 3/4 60 P1140060 TABLE ADJ SHAFT
10 P1140010 BALL BEARING 6204ZZ 61 P1140061 LOCK WASHER 3/8
11 P1140011 RUBBER IDLER ROLLER 62 P1140062 LEVELING ARM SHAFT
11-1 P1140011-1 IDLER ROLLER GUARD 63 P1140063 HEX NUT 1/2"-13
11-2 P1140011-2 FLAT WASHER 1/4 64 P1140064 STAND
11-3 P1140011-3 SMALL STAR KNOB 65 P1140065 PHLP HD SCR 10-24 X 3/4
12V2 P1140012V2 ROLLER AXLE V2.04.03 66 P1140066 FEET
13 P1140013 BALL BEARING 6205ZZ 67 P1140067 PHLP HD SCR 8-32 x 1/4
14 P1140014 LOCK WASHER 5/8 68 P1140068 POINTER
15 P1140015 HEX NUT 5/8-11 69V2 P1140069V2 MOTOR BRACKET V2.08.14
16 P1140016 AUXILLARY TABLE 71 P1140071 MOTOR 1-1/2HP 110/220V 1PH
17 P1140017 HEX BOLT 5/16-18 X 1/2 71-1 P1140071-1 FAN COVER
17A P1140017A SET SCREW 5/16-18 X 5/8 71-2 P1140071-2 MOTOR FAN
18 P1140018 THUMBSCREW 1/4-20 x 2 71-3 P1140071-3 CAPACITOR COVER
19 P1140019 AUXILIARY TABLE POST 71-4 P1140071-4 S CAPACITOR 400M 125V 1-7/8 X 3-3/8
20A P1140020A ROLLER SUPPORT BRACKET 71-5 P1140071-5 JUNCTION BOX
20B P1140020B ROLLER BLOCK BRACKET 71-6 P1140071-6 CONTACT PLT-TUNGSTEN 5HP OR LESS
20C P1140020C FLAT WASHER 3/8 71-7 P1140071-7 CENT SWITCH 5/8-1725
20D P1140020D CAP SCREW 3/8-16 X 1-1/2 71-8 P1140071-8 BALL BEARING 6203ZZ
20E P1140020E SET SCREW 1/4-20 X 5/8 71-9 P1140071-9 BALL BEARING 6205ZZ
21 P1140021 SPECIAL SCREW 72 P1140072 HEX BOLT 5/16-18 X 1-1/4
22 P1140022 BELT ADJUST SHAFT 73 P1140073 HEX NUT 5/16"-18
23 P1140023 ADJUST SHAFT SLIDE 74 P1140074 FLAT WASHER 5/16
24 P1140024 CAP SCREW 5/16-18 X 1 75V2 P1140075V2 GRIZZLY SAFETY PADDLE SWITCH
25 P1140025 COMPRESSION SPRING 36 X 78 76 P1140076 LOCK WASHER 5/16
26 P1140026 HEX BOLT 5/16-18 X 3/4 78 P1140078 FLAT WASHER 3/8
27 P1140027 ARM CONTROL CASTING 79 P1140079 DUST COLLECTION HOOD
28 P1140028 SLEEVE 80 P1140080 SUPPORT BRACKET DUST HOOD
29 P1140029 CONTROL SHAFT 81 P1140081 ANGLE SCALE
30 P1140030 SPRING 83 P1140083 BELT TENSION LOCK KNOB LABEL
32 P1140032 HEX NUT 1-8 84 P1140084 SPECIAL WASHER 5/8 X 30 X 27
33 P1140033 TILT KNOB 87 P1140087 BELT 6" X 80" 100GR
35A P1140035A HEX NUT 3/8-16 88 P1140088 G1140 ID LABEL
36 P1140036 LOCK KNOB 3/8" 89 P1140089 READ MANUAL-VERTICAL NS 7/05
38 P1140038 HEX BOLT 5/16-18 X 3/8 90 P1140090 DISCONNECT 220V 2W X 3.3H
39 P1140039 COLLAR 92 P1140092 GRAPHITE PAD 6"W X 29"L
40 P1140040 LEVER 93 P1140093 BELT TRACKING CONTROL LABEL
41 P1140041 SWIVEL ASSEMBLY 95 P1140095 POWER CORD 16AWG 3-WIRE 68"L
42 P1140042 PLATE 97 P1140097 SPECIAL SCREW 3/8-16
43 P1140043 KNOB 98V2 P1140098V2 BRACKET V2.08.14
44A P1140044A MITER GAUGE BODY 99 P1140099 BACK STOP
45 P1140045 KNOB 5/16" X 1" 100 P1140100 CAP SCREW 3/8-16 X 1
46A P1140046A TABLE V2.07.98 101 P1140101 SPECIAL WASHER 5/8 X 30 X 27
47 P1140047 FLAT WASHER 5/16 102 P1140102 LOCK BOLT 5/8-11
48 P1140048 HEX BOLT 5/16-18 X 1 103 P1140103 FLAT WASHER 1/2
49 P1140049 TILT SLIDES LEFT 104 P1140104 ELECTRICITY LABEL
49A P1140049A TILT SLIDES RIGHT 105 P1140105 G1140 MOTOR LABEL

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.



Model G1140 G1531 (Mfd. Since 08/14) -45-

G1531 Parts Breakdown

1
22

25 35A
4

27

32

7274
81

48

69

71

73
74

41 42

23

26
34

39

29

30

35A

24
76

6

7

75V2 70

86

8

5
47

48

79
88

80

51
68
67

53 55

85
63

60

76

56

52

52
58

78

50

78

49B

50

63
8549A

49

46A

44B
45 36

36-1

91

5
28

40

43 33

3

4
31

2

52

62

48

63

59
61

16

19

17A

18

76 24
21

20B

20E

23

9
10

11

13

12V2

84

14
15

20A

20C
20D

64

66
65

76 

83

77

89 90

104

105

71-5

71-6 71-1

71-4

71-7

71-3

71-971-8 71-10

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.



-46- Model G1140 G1531 (Mfd. Since 08/14) 

G1531 Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P1531001 PLATEN 49A P1531049A TILT SLIDES RIGHT
2 P1531002 PLATEN COVER 49B P1531049B ANGLE SCALE
3 P1531003 HEX BOLT 3/8-16 X 1-1/2 50 P1531050 SET SCREW 5/16''-18 X 1''
4 P1531004 LOCK WASHER 3/8'' 51 P1531051 TABLE SUPPORT BRACKET
5 P1531005 CAP SCREW 3/8''-16 X 1'' 52 P1531052 SWIVEL LOCK HANDLE 3/8"-16 X 1-1/4"
6 P1531006 DRIVE ROLLER 53 P1531053 LEAD SCREW 1"-4
7 P1531007 HEX NUT 5/8''-18 55 P1531055 HEX BOLT 5/16-18 X 3/4
8 P1531008 LOCK WASHER 5/8'' 56 P1531056 HANDWHEEL
9 P1531009 EXT RETAINING RING 3/4 58 P1531058 SPLIT CASTING
10 P1531010 BALL BEARING 6204ZZ 59 P1531059 HEX BOLT 3/8-16 X 1
11 P1531011 RUBBER IDLER ROLLER 60 P1531060 TABLE ADJ SHAFT
12V2 P1531012V2 ROLLER AXLE V2.04.03 61 P1531061 LOCK WASHER 3/8
13 P1531013 BALL BEARING 6205ZZ 62 P1531062 LEVELING ARM SHAFT
14 P1531014 LOCK WASHER 5/8'' 63 P1531063 HEX NUT 1/2"-13
15 P1531015 HEX NUT 5/8''-11 64 P1531064 BASE
16 P1531016 AUXILLARY TABLE 65 P1531065 PHLP HD SCR 10-24 X 3/4
17A P1531017A SET SCREW 5/16-18 X 5/8 66 P1531066 FEET
18 P1531018 THUMBSCREW 1/4-20 x 2 67 P1531067 PHLP HD SCR 8-32 x 1/4 
19 P1531019 AUXILLARY TABLE POST 68 P1531068 POINTER
20A P1531020A ROLLER SUPPORT BRACKET V2.12.97 69 P1531069 MOTOR BRACKET
20B P1531020B ROLLER BLOCK BRACKET V2.11.98 70 P1531070 HEX BOLT 3/8-16 X 1
20C P1531020C FLAT WASHER 3/8 71 P1531071 MOTOR 1-1/2HP 110/220V 1PH
20D P1531020D CAP SCREW 3/8''-16 X 1-1/2'' 71-1 P1531071-1 CAPACITOR COVER
20E P1531020E SET SCREW 1/4''-20 X 5/8'' 71-3 P1531071-3 CONNECTION BOX CASE
21 P1531021 SPECIAL SCREW 1/4-20 X 5/8 71-4 P1531071-4 S CAPACITOR 400M 125V 1-7/8 X 3-3/8
22 P1531022 BELT ADJUST SHAFT 71-5 P1531071-5 MOTOR FAN
23 P1531023 ADJUST SHAFT SLIDE 71-6 P1531071-6 FAN COVER
24 P1531024 CAP SCREW 5/16''-18 X 1'' 71-7 P1531071-7 CONTACT PLT-TUNGSTEN 5HP OR LESS
25 P1531025 COMPRESSION SPRING 36 X 78 71-8 P1531071-8 CENT SWITCH 5/8-1725
26 P1531026 HEX BOLT 5/16-18 X 3/4 71-9 P1531071-9 BALL BEARING 6203ZZ
27 P1531027 ARM CONTROL CASTING 71-10 P1531071-10 BALL BEARING 6205ZZ
28 P1531028 SLEEVE 72 P1531072 HEX BOLT 5/16-18 X 1-1/4
29 P1531029 CONTROL SHAFT 73 P1531073 HEX NUT 5/16''-18
30 P1531030 SPRING 16.5 X 44 74 P1531074 FLAT WASHER 5/16''
31 P1531031 HEX NUT 1/2"-13 75V2 P1531075V2 GRIZZLY SAFETY PADDLE SWITCH
32 P1531032 HEX NUT 1"-8 LH 76 P1531076 LOCK WASHER 5/16''
33 P1531033 TILT KNOB 77 P1531077 BELT 6" X 80" 100GR
34 P1531034 HEX BOLT 5/16-18 X 3/8 78 P1531078 FLAT WASHER 3/8''
35A P1531035A HEX NUT 3/8''-16 79 P1531079 DUST COLLECTION HOOD
36 P1531036 KNOB W/SHAFT 80 P1531080 GRAPHITE PAD 6"W X 29"L
36-1 P1531036-1 KNOB 81 P1531081 DUST HOOD SUPPORT BRACKET
39 P1531039 COLLAR 83 P1531083 BELT TENSION LOCK KNOB LABEL
40 P1531040 LEVER 84 P1531084 SPECIAL WASHER 5/8 X 30 X 27
41 P1531041 SWIVEL ASSY 85 P1531085 FLAT WASHER 1/2''
42 P1531042 PLATE 86 P1531086 POWER CORD
43 P1531043 KNOB 88 P1531088 G1531 ID LABEL
44B P1531044B MITER STOP V1.10.95 89 P1531089 READ MANUAL-VERTICAL NS 7/05
45 P1531045 KNOB 5/16-18 X 1" 90 P1531090 DISCONNECT 220V 2W X 3.3H
46A P1531046A TABLE V2.07.98 91 P1531091 BELT TRACKING CONTROL LABEL
47 P1531047 FLAT WASHER 5/16'' 104 P1531104 ELECTRICITY LABEL
48 P1531048 HEX BOLT 5/16-18 X 1/2 105 P1531105 G1531 MOTOR LABEL
49 P1531049 TILT SLIDES LEFT

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.



C
U

T
 A

LO
N

G
 D

O
T

T
E

D
 L

IN
E

Name _____________________________________________________________________________  

Street _____________________________________________________________________________

City _______________________ State _________________________ Zip _____________________

Phone # ____________________ Email _________________________________________________

Model # ____________________ Order # _______________________ Serial # __________________

WARRANTY CARD

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop 
better products and services. Of course, all information is strictly confidential.

1. How did you learn about us?
  ____ Advertisement  ____ Friend  ____ Catalog
  ____ Card Deck  ____ Website  ____ Other:

2. Which of the following magazines do you subscribe to?

3. What is your annual household income?
  ____ $20,000-$29,000  ____ $30,000-$39,000  ____ $40,000-$49,000
  ____ $50,000-$59,000  ____ $60,000-$69,000  ____ $70,000+

4. What is your age group?
  ____ 20-29  ____ 30-39  ____ 40-49
  ____ 50-59  ____ 60-69  ____ 70+

5. How long have you been a woodworker/metalworker?
  ____ 0-2 Years  ____ 2-8 Years  ____ 8-20 Years   ____20+ Years

6. How many of your machines or tools are Grizzly?
  ____ 0-2  ____ 3-5  ____ 6-9  ____10+

7. Do you think your machine represents a good value?  _____Yes  _____No

8. Would you recommend Grizzly Industrial to a friend?  _____Yes  _____No

9. Would you allow us to use your name as a reference for Grizzly customers in your area?
 Note: We never use names more than 3 times.  _____Yes  _____No

10. Comments: _____________________________________________________________________

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

____ Cabinetmaker & FDM
____ Family Handyman
____ Hand Loader
____ Handy
____ Home Shop Machinist
____ Journal of Light Cont.
____ Live Steam
____ Model Airplane News
____ Old House Journal
____ Popular Mechanics

____ Popular Science
____ Popular Woodworking
____ Precision Shooter
____ Projects in Metal
____ RC Modeler
____ Rifle
____ Shop Notes
____ Shotgun News
____ Today’s Homeowner
____ Wood

____ Wooden Boat
____ Woodshop News
____ Woodsmith
____ Woodwork
____ Woodworker West
____ Woodworker’s Journal
____ Other:



TAPE ALONG EDGES--PLEASE DO NOT STAPLE

FOLD ALONG DOTTED LINE

FOLD ALONG DOTTED LINE

GRIZZLY INDUSTRIAL, INC.
P.O. BOX 2069
BELLINGHAM, WA  98227-2069

Place
Stamp
Here

Name_______________________________

Street_______________________________

City______________State______Zip______

Send a Grizzly Catalog to a friend:



WARRANTY & RETURNS
Grizzly Industrial, Inc. warrants every product it sells for a period of 1 year to the original purchaser from 
the date of purchase. This warranty does not apply to defects due directly or indirectly to misuse, abuse, 
negligence, accidents, repairs or alterations or lack of maintenance. This is Grizzly’s sole written warranty 
and any and all warranties that may be implied by law, including any merchantability or fitness, for any par-
ticular purpose, are hereby limited to the duration of this written warranty. We do not warrant or represent 
that the merchandise complies with the provisions of any law or acts unless the manufacturer so warrants. 
In no event shall Grizzly’s liability under this warranty exceed the purchase price paid for the product and 
any legal actions brought against Grizzly shall be tried in the State of Washington, County of Whatcom.

We shall in no event be liable for death, injuries to persons or property or for incidental, contingent, special, 
or consequential damages arising from the use of our products.

To take advantage of this warranty, contact us by mail or phone and give us all the details. We will then issue 
you a “Return Number,’’ which must be clearly posted on the outside as well as the inside of the carton. We 
will not accept any item back without this number. Proof of purchase must accompany the merchandise. 

The manufacturers reserve the right to change specifications at any time because they constantly strive to 
achieve better quality equipment. We make every effort to ensure that our products meet high quality and 
durability standards and we hope you never need to use this warranty.

Please feel free to write or call us if you have any questions about the machine or the manual. 

Thank you again for your business and continued support. We hope to serve you again soon.




